
\ Motorradzubehör 
INSTALLATION INSTRUCTIONS/OWNERS MANUAL 

HORNIG 
Upgrade your bike 

www.mhornig.de 
27107 

Please read these instructions caretully and thoroughly before beginning work. 

Before installing this accessory, carefully consider whether you have the necessary technical skills and workshop too/s to complete the installation 
properly. Otherwise, any motorcyc/e retailer will be glad to ins/all this accessory for you. 

Dealers: lf installing the Engine Guards for a customer, p/ease give him or her this manua/. lt contains the instructional and reference material needed 
to properly maintain and use this product. 

At time of purchase, report any missing parts directly to ZTechnik. The following information is necessary: BAG NUMBER on outside of plastic fastener 
bag and DAT E STAMP /ocated on the end panel of the outer box. 

A WARNING

Never ride your motorcycle wtth loose accessory mounting hardware. Check the hardware for tightness regularly. 

Today's motorcycles are built with enough f rame rigidity to wtthstand the moderate loads imposed on them by the foreseeable addttion of an accessory(ies). II an accessory(ies) 
adversely affects your motorcycle's stability, immediately remove the accessory(ies). Do not ride a motorcycle that exhibits unsafe handling traits. 

Have experienced service personnel correct any problem before riding with the accessory(ies) installed. For further questions concerning handling problems associated with an 
accessory(ies), contact your dealer, motorcycle manufacturer, or accessory manufacturer. 

PACKAGE CONTENTS 

Index ltem Description 
Engine Guards 
A Engine Guard, Left, Steel, Powdercoated 
B Engine Guard, Right, Steel, Powdercoated 
A Engine Guard, Left, Stainless, Electropolished 
B Engine Guard, Righl, Stainless, Electropolished 
BAG#1334 
C Nut, Flange, MB-1.25", Nylon Insert 
D Washer, Fiat, MB, Stainless 
E Spacer, 1.18", Chrome 
F Spacer, .875", Chrome 
G Hex Screw, MB x 60, Stainless 
H Hex Screw, MB X 55, Stainless 
1 Hex Screw, M10-1.5X30, Stainless w/ Threadlock 

TOOLS REQUIRED 
T-25 Torx T-Handle or Socket
T-35 Torx T-Handle or Socket with 8-lnch Extension
T-50 Torx T-Handle or Socket with 4-lnch Extension
6mm Allen T-Handle or Socket
8mm Allen T-Handle or Socket
12mm Box End Wrench
4mm Hex Key

Part No. 

90-970530-000
90-970531-000
90-970528-000
90-970529-000

42-433036-000
49-490317-000
49-495535-000
49-495562-000
51-515768-000
51-51 5763-000
51-515831-000

Qty. 

2 
2 
1 
1 
1 
1 
2 

PREPARATION 

© @ 

a 

() 

® ® 

CD CD 

Place vehicle securely on its centerstand. Begin preparations for 
left side of motorcycle. 

INSTALLATION; R1250RT MODELS 
(lt installing Engine Guards on an R1250R or R1250GS, skip 
these steps and go to Page 3.) 

1. Remove the three M5 Body Screws from the motorcycle's left
Engine Spoiler with a T-25 Torx T-Handle Wrench or Socket, and
remove Engine Spoiler from motorcycle.
Fig. 01

NOTE: Retain all OEM hardware for later reassembly of 
body sections. 

ZTechnik by National Cycle, lnc. 
708-343-0400 / Fax: 708-343-0625

PO Box 158 Maywood, IL 60153-0158 USA 
www.ztechnik.com e-mail: info@ztechnik.com

©2019 National Cycle, lnc. Page 1 of 4 10-117857-000 11 /19

Hex Screw M8 x 65 1



If you have additional headlights, please use the screws M8 x 60 
and M8 x 65.
Without additional headlighst, you can use the screws M8 x 55  
and M8 x 60.






	1-2
	z7107-3
	z7107-4



